CONTROLLED

RHINO-RACK

31127 - Fiamma Awning Bracket

3

:
S
I

Parts List A U< 2 il with a 8.5mm drill bit, drill through all three
traced holes. Repeat for the other Fiamma awning

Note:
8.5mm drilled holes will
intersect with existing
square holes.

Item Component Qty Part No. n Assemble the hardware onto each of the Fiamma awning
1 M8 x 25mm Hex HD Bolt 6 B169 brackets with the adapter as shown. Finger tighten.
2 M8 x 20mm Hex HD Bolt 6 B020 ﬁ  reesomersor
3 M8 Spring Washer 6 WO019 :
4 M8 Channel Nut 6 N003 = e
5 M8 x 16mm Square HD T-Bolt 3 BO18 e
6 M8 Flat Washer 15 W020 :
7 M8 Nyloc Nut 9 NO028 _L— @:9
8 Fiamma Awning Bracket 3 CA1487 % e
9 Fitting Instructions 1 R833

i

i

7 -

M8 x 16 Square HD bolt — ,.,, ] :

Flat washer J

n Slide the assembled Fiamma awning bracket unit into the
‘C’ Channel of the HD bar. Tighten all bolts.

n Place the awning bracket on a Fiamma adapter that is
secured to the awning such that the bottom hole of the
awning bracket is in line with the middle of the bottom
channel spacing. Mark the holes using a pencil onto the
adapter.

Please refer to Fiamma'’s fitment instruction to install the
Fiamma awning onto the adapter.

g Rhino-Rack Document No: R833
/‘ > 3 Pike Street, Rydalmere, Prepared By: Peter Luu
@ NSW 2116, Australia. Authorised By: Chris Murty
(Ph) (02) 9638 4744 Issue No: 01

(Fax) (02) 9638 4822 Issue Date: 16/10/2015

These instructions remain the property of Rhino-Rack Australia Pty Ltd
and may not be used or changed for any other purpose than intended.

Page 1 of 1




